[P

“ AD=AO46 123

UNCLASSIFIED

NAVAL COASTAL SYSTEMS LAB PANAMA CITY FLA
OPC=3000 COALESCING PLATE OIL/WATER SEPARATOR EVALUATION. (V)
NOV 77 J MITTLEMAN

NCSL=TM=212=77 .

F/6 13/2




E3LIVOV W




2
i
3
=




UNCLASSIFIED i
SECURITY CLASSIFICATION OF THIS PAGE (When Date Enfered) E
; REPORT DOCUMENTATION PAGE m’gﬁg"gg,‘:;{ggg}g“;m
\m— 2. GOVT ACCESSION NOJ 3. RECIPIENT'S CATALOG NUMBER
IL{’ NCSIs TM=212-77 )
@:t (md Subtitle) N b S. TYPE OF REPORT & PERIOD COVERED
PC- 3000 COALESCING BLATE (\] Technical “’-‘““’T“
OIL/WATER SEPARATOR EVALUATIOfﬂf’// . PERFORMING ORG. REPORT NUMBER

JAUTHOR(s) 9. CONTRACT OR GRANT NUMBER(s)

dio 7T
"Ljohn Mittleman
¥, e —

9. PERFORMING ORGANIZATION NAME AND ADDRESS 10. PROGRAM ELEM MENT, PROJECT, TASK
[...]
Since April 1977 two loads of tank cleanings, which would
otherwise have been stored at Craney Island, have been treated by
the OPC-3000. Their on-line real time processing produced a legally
dischargeable water effluent and eliminated the need for both large
storage volumes and the manpower that would be required for subsequent
treatment through the API separators at a greatly reduced flow rate.
Similarly, sludge and SWOB barge deliveries have been treated without
the need for intermediate storage. 0ily wastes currently contained
in settler tanks and cooker tanks have also been effectively processed
by the OPC-3000. During the May to July 1977 period approximately
1.5 million gallons (5.7 million liters) of stored or barge-delivered
oily wastes were treated by the OPC-3000. The effluent stream result-
ing from this treatment never contained more than 30 mg/l oil and




e s e s e ™
NCSL TM-212-77

contained less than 15 mg/l 95 percent of the time. The progressive
evacuation of oily waste storage tanks has already led to the pos-
sibility of returning at least one 50,000 barrel (8 million liters)
tank from waste to oil storage service.

Therefore, even though the separator has been operating in a
limited test service mode for the relatively short period of 3 months,
d it has already produced some considerable savings in storage space
and man-hours. All performance evaluations thus far point toward
both versatile service and increased savings in the future.

7.2 RECOMMENDATIONS

The OPC-3000 has proven itself a useful system at the Cra .ey
Island Fuel Depot. Many navy fuel depots face the same problems as
CIFD in handling ballast water, tank cleanings, and stored oily
wastes; therefore, it is recommended that the coalescing plate/filter
design be considered for inclusion in new facilities for handling
oily waste.

To extend the range of influents treatable by the OPC-3000,
it is recommended that chemical demulsification be studied at CIFD,
using the OPC-3000 to process the chemically treated wastewater.

53




NCSL TM-212-77

APPENDIX A

OIL/WATER SEPARATION TECHNOLOGY

A-1 SHORE RECEPTION PROCESSING

This appendix contains a brief survey of the major categories of
oil-water separation technologies and devices adaptable to shore re-
ception facilities. A comprehensive survey of separation technology
and the shore reception industry is contained in the Burns and Roe
Industrial Services Corporation report to the U.S. Environmental
Protection Agency, Effluent Limitations Guidelines and New Source
Performance Standards (scheduled for publication in late 1977) .Al
Various separation techniques and phased treatment systems have been
developed by the industry as it attempts to process different types
of wastewaters under divergent conditions and increasingly stringent
purity standards for effluents. Forecasts by studies such as the
Esso shore reception facility reports indicate that Navy bases will
continue for the forseeable future to handle a spectrum of oily
wastewaters.A2 Influents may range from ballast and tank washings
containing oil, grease, and very minute quantities of other ex-
traneous matter to bilge water containing oil and a variety of
additional concentrated contaminants such as detergent-like com-
pounds, chemically stabilized emulsions, and dirt.

A-2 SHIPBOARD CONTROLS

Processing such an array of influents may require application
of more than one separation technique supplemented by shipboard
controls to reduce the volume and complexity of wastewaters handled.

AlPrepublication copies of the Burns and Roe report are on
file in the offices of Water and Hazardous Materials, EPA, Washing-
ton, D.C. 20460 and at HQ NAVSUP (Code 0431), Washington, D.C. 20376.

A2ga)vesen et al. Research of Otly Wastes, report by Esso
Research and Engineering Company to NAVSUP (Code 0431).




NCSL TM-212-77

Such controls, particularly those involved in tank cleaning, include
stripping, air blowing, and recycling of cleaning water. Each of
these processing steps minimizes the pollutant load to be treated and
therefore the capacity required for the separation system. Segrega-
tion, another important control, precludes mixing by keeping each
wastewater flow separate to be handled only to the extent required.
(High flowrate, real-time processing of influent wastewater aids
segregation controls by greatly reducing the need for storage and

the potential for subsequent mixing with other contaminants.)

Emulsion prevention is also vital and can be achieved by the avoidance
or reduction of excessive pressures, cleaning chemicals and pumps
which can cause emulsions. The separation technologies described below
are divided into two categories, primary and secondary oil removal.

A-3 PRIMARY OIL REMOVAL AT SHORE RECEPTION FACILITIES

This technology includes gravity settling basins, holding tanks,
and coalescent separators. The method consists of holding the oily
wastewater and permitting the separation of oils and sludges from
the water by virtue of their differences in density. The oil influent
is contained long enough to allow the water to settle to the bottom
where it is drained off separately and the oil to rise to the surface
where it is skimmed. Another primary removal technique employs paral-
lel coalescing plates which capture and coalesce oil droplets into
large drops accelerating the o0il's rise to the surface. An improve-
ment in this technology is the primary subject of this report, and so
the method is described in detail in the body of the report. It
should be noted that, in general, primary gravity removal processes
will not separate stable oil-in-water emulsions or substances in
solution.

A-3.1 Gravity Separation Devices

There are two common gravity basin designs: the API and the
circular. The API Separator is a gravity settling basin designed
according to American Petroleum Institute standards. The basic
design is a long rectangular basin in which wastewater is detained
until the oil rises to the surface where it can be removed by skim-
ming devices. Many API separators are divided into bays to maintain
laminar flow and prevent recirculation or short circuiting of the
oily wastewater. The separators are usually equipped with rotating
scrapers that move the floating oil to the downstream end where
it is collected. The scrapers also move the sludge settled on the
bottom to the upstream end for collection.




e p—— | . e —

- NCSL TM-212-77

Another gravity device employs a circular basin equipped with
a rotating scraper, skimmers, and sludge collectors. The rotating
collectors cause the water to move radially outward to a collection
trough but the oil is prevented from exiting by means of a circular
baffle on the surface. Both of the above separators are usually
tied into a secondary treatment system to polish the effluent to
meet legal standards.

. A-3.2 Coalescing Separators

In addition to the corrugated, parallel plate type, (OPC-3000),
. the following coalescing separators are among the primary separation
devices used in the shore reception facility industry. Manufacturer's
literature on these systems generally claims effluent levels down to
10 ppm oil.

e Vertical Tube Coalescing (VTC). This recently developed
separator uses a matrix of perforated polypropylene tubes with a
filter module to separate oil from water. VTC separators are made
in modular packages of 100 gpm units which, in a 74~foot long versiom,
can handle up to 3600 gpm (13,600 lpm).

e Curved Plate Finger (CPF). These separators use a bank of
curved, horizontally inclined, finger-like, steel plates which are
closely spaced to coalesce the oil. The manufacturer builds CPF
systems with capacities reaching 5000 gpm (19,000 lpm) and more.

e Porous Media. This device uses the principle of relative
penetrability of oil and water when mixed together and flowing by
gravity through a porous media. The influent flows through a basket
of media consisting of lightweight plastic material. The media
causes the oil to rise and separate from the flow, and permits the
water to flow down through the basket. These separators are available
in 120 gpm (454 lpm) modules.

A-4 SECONDARY OIL REMOVAL

This treatment category includes dissolved and dispersed air
flotation, filtration, emulsion breaking, the use of heating tanks
¢ and evaporative basins, and combinations of these processes.
Secondary separation techniques normally act as an auxiliary to a
primary method to remove additional amounts of oil and suspended or
’ dissolved substances by the use of various additives and other means.




NCSL TM-212-77

A-4.1 Dissolved Air Flotation

In this process, the wastewater is saturated with compressed
air and then instantaneously depressurized to permeate the water with
microscopic air bubbles. The bubbles attach themselves to oil droplets
and other suspended particles in the wastewater to form agglomerates
which, due to entrained air, have greatly increased vertical rise
rates. The agglomerates of oil and solid particles float quickly to
the surface and form a froth which is then skimmed from the tank. If
flocculating agents such as polyelectrolytes and alum are added, DAF
has proved effective in separating suspended emulsions of oil and -
other particulate matter. A technique that is very similar to DAF
is dispersed air flotation which employs mechanically injected air
bubbles to achieve flotation of the oil.

A-4.2 Filtration

The two basic types of filtration techniques include screening
and deep bed filtration. Screening consists of passing the oily
wastewater through a layer of polyurethane foam or similar porous
material. O0il droplets and other suspended matter will be retained
for removal from the flow while the filtered water is discharged from
the device. Deep bed filtration uses a granular media, usually sand
mixed with anthracite coal (which is oleophillic) to remove the oil
and suspended solids. Filters of both types are most frequently used
in combination with other separation processes.

A-4.3 Emulsion Breaking

Emulsion breaking is the process of applying chemical or
physical means to combine the finely dispersed particles of oild or
other matter emulsified in water so that the enlarged particles of
0il can be removed by other traditional methods. Emulsion breaking
treatments include the following types of processes alone or in
combination with each other: chemical additives, temperature
adjustment, coalescence, and filtration. After the emulsion has
been broken, the wastewater is passed through a conventional oil/
water separator. The oil/water separator used in the system will
normally be of the gravity separation type aided by oleophillic
filters or coalescers to remove the small oil particles. The "
final step in the emulsion breaking process is chemical readjust-
ment of the effluent's acidity to normal.

A-4.4 Heating

Separation through the application of heat is another
secondary removal process. However, heating is primarily used to




T ——————————

NCSL TM-212-77

reduce the water content ~emaining in the recovered oil. The "cooker"
or heating tanks are er rially gravity separators which use heat to
lower oil viscosity and enhance its rise velocitv. A disadvantage of
heating the mixture of oil and water is that higher temperatures
increase the solubility of oil in water. This oil would then have to
be removed from the effluent water by some additional process.

A-4.5 Evaporation

In arid parts of the world, evaporation can be used to separate
water from oil. This technique employs shallow holding basins or ponds
. from which the water vaporizes and surface oils can be skimmed. In i
times, grease and oil sludge will build up in the bottom of the basin |
and so the residue must be removed periodically. Experience has shown |
that water evaporation slows greatly when an oil layer is permitted to
build up and completely cover the surface. Skimming or otherwise
removing the oil before it reaches the ponds prevents this difficulty
and reduces oily residue accumulation in the pond. Application of this
process is limited in the industry because it requires the high evapora-
tion and low precipitation rates of hot arid climates and extensive
real estate for adequate evaporative holding areas.

|
|
f
|







~ AD=-AO46 123 NAVAL COASTAL .SYSTEMS LAB PANAMA CITY FLA F/G6 13/2

OPC=3000 COALESCING PLATE OIL/WATER SEPARATOR EVALUATION. (U)
NOV 77 J MITTLEMAN

UNCLASSIFIED NCSL=TM=212=-77 ' NL
SUPPLEMENTARY END
FituED
=18
INFORMATION DDC

-




'SUPPLEMENTARY

E

~ INFORMATION |

:’1

E §

E &

i \ ]
e - ‘ — SV g — » . I CPRROTON ARt ¥ .




15 November 1977 i

TP N I S B ——

CORRECTION REVISION

!.V
5
|
&
i
g
:

NCSL TM~212-77

e

AD-Ao¥e /23

OPC-3000 COALESCING PLATE OIL/WATER
SEPARATOR EVALUATION

November 1977

Corrections have been made on pages 1, 2, 46, 52, 53, and the
Distribution List of this technical memorandum.

The area on the page in which the correction occurs is indicated.




{ NCSL TM-212-77

T ———

i o 2

SUMMARY

9 This memorandum documents the background, technology, and perfor-
i mance tests of the USN OPC-3000 Coalescing Plate 0il/Water Separator

; and evaluates the results of those tests. The Navy fostered the develop-
ment of this separator as a part of its pollution abatement program

for shore facilities. Federal legislation and local regulations have
imposed stringent controls which fix point source effluent oil content
limits at extremely low levels. Since ballast, tank washings, or other
wastewaters containing oil must be handled and disposed of in large
quantities by naval port facilities, the Navy needs a high-flow-rate
separation system to supplement its oily waste treatment facilities.

A prototype model using a coalescing plate/foam filter design was
selected by the Naval Supply Systems Command for a test and development
program which resulted in the construction of the OPC-3000 at Craney
Island Fuel Depot, Portsmouth, Va. After an onsite functional test
verified that the system was operational, an evaluation test program
of the separator began in February 1977.

The tests consisted of separation processing of deballastings and
tank cleanings at high flow rates of 1500-2500 gpm (5700-9500 lpm) and
processing of mixed oily wastes from settler tanks and barges at
medium flow rates of up to 900 gpm (3400 1lpm). These tests indicated I
that the OPC-3000 can treat ballast or tank cleanings within the EPA
effluent concentration limits for oil of 10 mg/l daily average for a
30 day period and 15 mg/l daily maximum. The tests also showed that the
separator can process the relatively dirty oily wastes from settler
tanks and barges and meet the daily average requirement. I

CONCLUSIONS

The separator's success in treating the vast majority of oily wastes
3 at Craney Island should make this moderately sized coalescing plate/foam
3 filter configuration an attractive, cost effective alternative to other
| oil/water separator designs for shore reception facilities. However,
! to positively ensure that effluent water discharge to the environment
1 will meet local purity criteria, provisions must be made to allow for
supplementary treatment of chemically stabilized emulsions. )




S —

NCSL TM-212-77 p

During the May to October 1977 period of testing, approximately 1.8
million gallons (6.8 million liters) of stored or barge-delivered oily
wastes were treated by the OPC~3000. The effluent stream resulting from
this treatment never contained more than 35 mg/l oil and contained less
than 15 mg/l 87 percent of the time.

Therefore, even though the separator has been operating in a limited
test service mode for the relatively short period of six months, it
has already produced some considerable savings in storage space and man-
hours. All performance evaluations thus far point toward both versatile
service and increased savings in the future.

RECOMMENDATIONS

The OPC-3000 has proven itself a useful system at the Craney Island
Fuel Depot. Many navy fuel depots face the same problems as CIFD in